
�������� �	


�
��&�'��������(���)�� �����

����	
��
 ��� ��������

��� ��


;
 �)����������8�	�?
��

The T2000-05 remote speaker kit provides a 4Ω external speaker for T2010, T2015 and
T2030 models.

����� !����������)�6�
	�(�

The T2000-05 kit contains the following components:

����� .
��
�&�

1 Choose a suitable mounting position for the speaker.

With the speaker fitted to the mounting bracket, check that it does not interfere
with the operation of any of the vehicle controls.

2 Fix the speaker mounting bracket securely in the chosen location with suitable fas-
teners. Two M4 self tapping screws and ‘U’ type captive nuts have been supplied
for this purpose.

�������� Check before drilling that the drill will not damage any components or
wiring behind the panel.

a If drilling directly into metal, drill two 3.5mm holes in the appropriate locations
and secure the bracket with the supplied M4 self tapping screws.

b If mounting the bracket to any other material, such as plastic, drill two 4.5mm
holes and attach the bracket with the M4 screws and captive nuts. Slide a captive
nut over the edge of the panel to align with each hole, ensuring that the screw will
pass through the larger hole to thread into the smaller hole.

c If neither of the above methods is appropriate, M4 screws, nuts and shakeproof
washers are equally suitable.

3 Attach the speaker to the mounting bracket with the thumbscrews.

Quantity Description

1 T2000 speaker complete with mounting bracket and thumb screws

2 M4 self tapping screws

2 ‘U’ type captive nuts for self tapping screws

5m speaker wire complete with receptacles and speaker socket



����� �	


�
��&�'��������(���)�� ��������

�������� ����	
��
 ���

4 Refer to Figure 8.4.1.

Remove the existing internal speaker link and insert the three speaker wire recep-
tacles into the appropriate power connector holes, as shown.

If the internal speaker is not required, cut the internal speaker ground link.

������ �	'	
 ����� ��(�� ���������

5 Plug the speaker into the socket provided on the speaker wire, neatly loop any
excess wire and secure with a cable tie.

Peel the protective plastic off the “Tait” label on the front of the speaker.

Internal speaker link
(T2010, T1015 & T2030:
cut to disable)

Ignition

External

Power supply: 13.8V
Ground

External speaker: Ground
Live

{Not normally
fitted


